Sporis/rt -

ELLIPTICAL - LED - ECO POWR

SELF-GENERATING

2/14/17

BBL  Description QTY Part Number BBL Description QTY Part Number
001 OWNER'S MANUAL 1 |G875-001 155  |WIRE - CSAFE & USB 1 |C575U-155
002 POLAR HEART RATE STRAP 1 [3100-03A 157 STICKER - NFC 1 |000-063-125
005 NO 900MHz OVERLAY 1 |000-063-971  |158 STICKER - NFC 1 |000-063-126
005 900MHz OVERLAY 1 |000-063-981  |160 DISPLAY BACK PLASTIC 1 |E875-160
009 ENTERTAINMENT CAP OVERLAY 1 |C575U-009 162 SCREW - M/P (M4*L.16 D8.5) 4 ]002-210-004
010 |WIRE - BLUETOOTH BUTTON 1 |Cc575U-010 163 FAN COVER - OLD 1 |057-830-056
011 CARD GUIDE COVER 1 |c575U-011 163A |FAN COVER 1 |E875-163
013 STICKER - QR CODE 1 |C575U-013 165 ZIP TIE 22 ]000-076-241
014 PLASTIC RIVET 1 |C521M-093A |166 ZIP TIE 1 |000-076-240
015 SA WELL+ COVER 1 |C575U-015 172 SCREW - P (M3*P0.5*L6) 2 |C575U-064
016 SCREW - M/P (M4*L10) 2 |002-210-002  [173 BRACKET 1 |156-710-011
017  |WIRE - LED LIGHT 1 |S715-017 175 SCREW - P (M3*P0.5*L.16) 2 |002-211-205
018 RUBBER CUSHION 2 |C575U-018 180  |A/V OVERLAY 1 |C575U-180
019 SCREW - M/P (M4*L.10) 3 |002-210-002 181 SCREW - P (M4*P0.7*L8 ) 4 |002-211-223
020 SCREW BRACKET 2 |C575U-020 182 SWITCH BRACKET 1 |062-130-316
021 SCREW - M/P (M4*L.10) 6 |002-210-002 196 SCREW - P (M4*P0.7*L12) 1 ]002-211-232
022 ZIP TIE 2 |000-076-203 [197  [WASHER - F (D8*D4*T1.0) 1 |003-301-017
025 SCREW - M/P (M4*L10) 2 |002-210-002 201 SWITCH OVERLAY 1 ]087-963-091
026 MAGAZINE HOLDER 1 |C575U-026 204 SCREW - P (M4*P0.7*L8 ) 2 |002-211-223
030 SCREW - M/P (M4*L10) 4 |002-210-002 206 POWER CORD - 110V 1 |G875-206
031 PAD 2 |C575U-031 207 FUSE HOLDER - NEW STYLE 1 |T645-425
032 FAN VENT 1 |C575U-032 207 FUSE HOLDER - OLD STYLE 1 |FSHR-02
033 SCREW - P (M4*P0.7*L35) 2 1002-211-230 208 FUSE - 5A 110V 1 |G575U-208
034 FAN 1 |C570R-142 209 STICKER - FUSE 1 ]000-063-653
035 FAN BRACKET 1 |C570R-141 210 ON/OFF SWITCH 1 |T655-427
036 SCREW - P (M4*P0.7*L8 ) 2 |002-211-223 211 POWER ADAPTER 1 |G575U-211
038 |WASHER - F (D11*D4*T1.0) 2 ]003-301-030 [212 [WIRE-SWITCHTOFILTER-L 1 |TR12F-106
039 |WIRE - FAN 1 |C570R-53 214 STICKER - LIVE WIRE 1 ]000-063-005
043  |WIRE - HTR BOARD TO DISPLAY 1 |C575U-043 215 STICKER - GROUND WIRE 1 |000-063-004
044 HTR RECEIVER BOARD 1 |C575U-044 218 SCREW - P (M5*P0.8*L8) 2 |002-211-252
046 KEY CUSHION 24 ]032-630-280 [219  |ADAPTOR BRACKET 1 |E872-164
047 STICKER - ROUND 4 |000-063-705 [222 BELT - FENGSHOU (420J5) 1 |E872-236
048 SMALL CAP 4 |054-730-250 [223  |ALTERNATOR 1 |G872-232
049 12 BUTTON KEYPAD 1 |E875-049 225 |WASHER - F (D17*D8.3*T2) 2 |003-301-038
050 PROGRAM CHIP - V1.2 1 |065-220-051 226  [WASHER - S (D18*D8.5*T2.0*19T) 1 |003-304-063
051  |WIRE - DISPLAY TO HEADPHONE 1 |058-627-040 |227 SCREW - B/H (M8*L15) 3 |002-205-814
060 SCREW - M/P (M4*L.10) 2 |002-210-002 [244  |WIRE - DRIVE TO PEDESTAL 1 |G872-239
061 USB BOARD BRACKET 1 |c575U-061 245 DRIVE BOARD - GREEN (OLD) 1 |G575U-245
062 HEX SPACER 4 |C575U-062 245A |DRIVE BOARD - GREEN (NEW STYLE) 1 |156-720-312
063 USB BOARD 1 |C575U-063 246 SCREW - B/H (M5*P0.8*L.15) 2 |002-205-516
064 SCREW - P (M3*P0.5*L6) 4 |C575U-064 247  |WIRE - GENERATOR LINE 1 |G575U-247
095 DISPLAY BOARD - V1.2 1 |G575U-095 264 DRIVE BOARD BRACKET - OLD 1 |088-110-080
097 SCREW - P (M3*L8) 23 |002-212-042  |[264A |DRIVE BOARD BRACKET - NEW 1 |088-110-081
099 |WIRE - DISPLAY TO PEDESTAL 1 |E875-099 265 SCREW - P (M4*P0.7*L8 ) 2 |002-211-223
101  |WIRE - BOOTLOADER 1 |c575U-101 266 SCREW - P (M3*P0.5*L6) 8 |002-211-209
102  |WIRE - USB CHARGER 1 |C575U-102 267 POWER BOARD 1 |G875-267
116 HTR BOARD 1 |061-620-093 |268 |WIRE - DRIVE TO DISPLAY 1 |G875-268
117 SCREW - P (M3*L8) 2 |002-212-042  |268A |[WIRE - POWER TO MICRO 1 |084-827-210
118  |WIRE - HTR TO DISPLAY 1 |C575U-118 269 INCLINE BOARD - OLD 1 |G875-269
153 CSAFE BOARD 1 |C575U-153 269A |INCLINE BOARD - NEW 1 |188-120-230
154 SCREW - P (M4*L.8) 2 |002-212-070 [270  |WIRE - DATA LINE 1 |G875-270
Page 1 of 4

partsorders@gosportsart.com



Sporis/rt -

ELLIPTICAL - LED - ECO POWR

SELF-GENERATING

2/14/17

BBL  Description QTY Part Number BBL Description QTY Part Number
270A |WIRE - MICRO TO DRIVE BOARD 1 |088-027-111 |357 SCREW - B/H (M6*P1.0*.15) 4 [002-205-613
271  |WIRE - DRIVE BOARD POWER 1 |G875-271 361 STICKER - GROUND WIRE 1 |000-063-002
300 DISPLAY PEDESTAL 1 |E875-300 362  |WASHER - F (D8*D4*T1.0) 1 |003-301-017
301 SCREW - P (M5*0.8*L15) 4 |002-211-096 (363 SCREW - P (M4*P0.7*.12) 1 |002-211-232
302 SCREW HOLE CAP 1 |C575U-314 364 FOAM - LEFT 1 |082-457-010
303 |WASHER - S (D18*D8.5*T2.0*19T) 2 |003-304-063 |366 SCREW - P (M4*P0.7*L.8 ) 4 ]002-211-223
304 |WASHER - SP (M6) 2 ]003-302-011 [370  [WIRE - GROUND 1 |E872-157
305 SCREW - B/H (M6*P1.0*L.15) 4 |002-205-614 (371 SCREW - P (M5*P0.8*.12) 1 |002-211-255
306 STICKER - GROUND WIRE 1 |000-063-002 |372  |WASHER - S (BW5 3/16") 1 |003-304-050
307 |WASHER - SP (M6) 2 ]003-302-011 [373  |WASHER - SP (M5*P0.8*L12) 1 |003-302-004
308 SCREW - H (M6*P1.0*L15) 2 |E875-308 374 FRAME COVER - CENTER 1 |E875-374
309 STICKER - MODEL NUMBER 1 |G875-309 375 SCREW - P (M5*P0.8*L8) 4 |002-211-252
310 SCREW - B/H (M6*P1.0*L.15) 1 |002-205-614 |376 FINGERGUARD - RIGHT 1 |E875-376
311 WASHER - SP (M6) 1 ]003-302-011 380 CRANK BUSHING 1 E822-089
312 WASHER - S (BW5 3/16") 1 ]003-304-050 381 WASHER - W (D45.5*D33.7) 1 ]003-303-003
313  |WIRE - HEARTRATE CONNECTOR 1 |E875-313 382 SCREW - H (M5*L5) 1 |002-204-064
314  |WIRE - HEARTRATE CONNECTOR 2 |E86-101 384 SNAP RING - (STW-20) 1 |004-401-006
316 |WASHER - F (D13*0.25~0.35) 2 |087-530-110  |388 CRANK ARM - LEFT 2 |E880-61
318 SCREW COVER 6 |C570R-59 389  |WASHER - SPINDLE (D27*D17.2*T0.5) 2 |051-810-180
319 SCREW - P (M5*P0.8*L15) 3 |002-211-256 390 WASHER - W (D23.2*D17.7) 2 |003-303-019
320 CUP HOLDER - UPPER 1 |E875-320 393 |WASHER - F (D22*D8.2*T2) 2 |003-301-042
321 CUP HOLDER - LEFT 1 |E875-321 394 SCREW - M/H (M8*P1.25*L15) 2 |C572R-132
322 SCREW - P (M6*L6) 4 |002-211-131 395 WIRE - STRIDE SET 1 E872-240
323 CUP HOLDER - RIGHT 1 E875-323 399 LEVELER 2 DF-101-159
324 SCREW - P (M3*L15) 4 |002-212-046 400 NUT - H (M10*P1.5*H6) 2 |001-102-140
325 WASHER - F (D7*D3.2*T0.5) 4 |003-301-029 402 TRANSPORT WHEEL 2 |805P-57
326 SPACER 4 |080-416-060  [403 TRANSPORT WHEEL AXLE 2 |099-213-010
327 SCREW - M/H (M6*P1.0*L16) 3 |002-203-021  |[404 |WASHER - F (D16*D10.2*T1.0) 4 |003-301-141
328 |WASHER - F (D12.7*D6.8*T1.0) 3 |003-301-031  [|405 E-CLIP - (8MM) 4 |004-402-009
329 PEDESTAL COVER - RIGHT 1 |E875-329 409 IDLER PULLEY BUSHING 1 ]082-413-030
330 PEDESTAL COVER - LEFT 1 |E875-330 410  |WASHER - W (WW-10) 2 |003-303-011
331 SCREW - M/P (M5*0.8*L.12) 2 |002-209-132 [411  |WASHER - F (D16*D10.2*T1.0) 2 |003-301-141
332 SCREW - P (M4*L.12) 4 |002-212-074  [412 BUSHING 2 |000-004-910
333 PEDESTAL 1 |E875-333 414 SCREW - B/H (M5*P0.8*L12) 4 [002-230-515
334 SCREW - B/H (M10*P1.5*.20) 2 |002-202-045  [415 IDLER PULLEY AXLE 1 |C545U-361
335 SCREW - M/H (M10*P1.5*L25) 6 |002-203-072 [418 |[WASHER - F (D17*D8*T2.0) 1 |020-110-020
336  |WASHER - F (D21*D10.5*T1.5) 6 |E872MA-127  [419 SCREW - B/P (M6*P1.0*L12) 1 |002-207-150
337 STATIONARY HANDLE 1 |E880-83 420 SCREW - B/H (M6*P1.0*L.15) 1 |002-205-614
338 SCREW - B/H (M6*P1.0*L.15) 2  |002-205-614  [428 SCREW - B/H (M10*P1.5*L.120) 1 |002-205-398
339  |WASHER - SU (D20*D7*T2.0) 2 |E822-034B 429 SCREW - H (M10*P1.5*L22) 1 |082-401-011
340 SUPPORT COVER - LEFT 1 |E875-340 430 IDLER PULLEY AXLE 1 |082-413-220
341 SCREW - P (M5*P0.8*L15) 1 [002-211-256  |431 IDLER PULLEY SPRING 1 |082-404-011
342 FRONT BASE COVER 1 |E875-342 432 IDLER PULLEY BUSHING 1 |082-430-312
343 SCREW - M/P (M5*0.8*L.12) 2  |002-209-132 438 LEVELER FOOT - (M10*P1.5) 2 |032-653-050
344 SUPPORT COVER - RIGHT 1 |E875-344 439 LEVELER STAR NUT 2 |032-601-030
348 STRIDE LINK COVER 2 |805P-39 440 FINGERGUARD - LEFT 1 |E875-440
349 SCREW - B/H (5/16"*L2-1/4") 2 |002-205-910  [445 FOAM - LEFT 1 |082-457-020
350 |WASHER - F (D20*D8*T2.0) 2 |003-301-028  [447 GLIDE RAIL ENDCAP 2 |E875-447
351 LINKAGE BOLT 2 |080-430-072  [449 NUT - H (M10*P1.5*H6) 2 |001-102-140
354 PIN SHEATH 2 |E875-354 450 STOPPER FOOT 2 |A921-54
356 |WASHER - F (D20*D6.3*T1.5) 4 |003-301-007  [452 GLIDE RAIL UPPER SPACER 2 |080-413-272
Page 2 of 4

partsorders@gosportsart.com



Sporis/rt -

ELLIPTICAL - LED - ECO POWR

SELF-GENERATING

2/14/17

BBL  Description QTY Part Number BBL Description QTY Part Number
453 GLIDE RAIL LOWER SPACER 2 |080-413-201 [549  |[WASHER - A (D32.2*D24.2*1) 2 |080-430-200
454  |WASHER - F (D20*D8*T2.0) 2 |003-301-028  [550 SCREW - B/H (M5*P0.8*.12) 8 |002-230-515
455 SCREW - B/H (M8*P1.25*.20) 4 |002-205-820  [550R |WASHER - F (D10*D5.2*T1.0) 8 |003-301-021
458 SNAP RING - (RTW-32) 2 |004-401-012 [551  |WATER GUARD 2 |080-431-020
466 FLYWHEEL AXLE 1 |045-013-150 552  |WIRE SET PLATE 2 |082-430-300
469  |[WASHER - F (D20*D5.2*T3.0) 3 ]103-301-005 [553  |WIRE SET PLATE 2 |180-410-460
470 PULLEY WHEEL 1 |G875-470 554 SCREW - M/P (M4*L10) 4 ]002-210-002
471 FLYWHEEL 1 |G875-471 555 PLASTIC COVER 2 |E875-555
473  |WASHER - F (D18*D9.5*T3.0) 2 |103-301-071 [556  |WASHER - F (D20*D6.3*T1.5) 2 |003-301-007
474 FLYWHEEL BEARING - BLACK - (6201LB) 3 |8300-501 557 SCREW - M/P (M4*L12) 2 |002-210-003
475  |WASHER - W (D17*D12) 1 |003-303-001 |558 RUBBER HANDLE - RIGHT 1 |E875-558
476  |WASHER - F (D22*D13*T1.0) 1 |C575R-560 559  |WIRE - HEARTRATE PAD 2 |E86-25
481 FLYWHEEL WASHER 2 |103-306-003 [564 STICKER - STRIDE 1 |E875-564
482 NUT - H (3/8") 2 |001-102-042 |565 |WIRE - STRIDE BUTTON 1 [805P-07
483 SCREW - B/H (M6*L20) 4 |002-202-032 566 SCREW - P (M4*P0.7*L8 ) 6 |002-211-223
485 DRIVE BELT - GATES (1195) 1 |E880-112 567 SCREW - P (M4*L.12) 6 |002-212-074
486 DRIVE PULLEY 1 |080-015-022  |569 SCREW PLUG 2 |E82-75
487 SCREW - P (M4*P0.7*L.12) 2 |002-211-225 |570  [WASHER - A (D32.2*D24.2*T1) 2 |080-410-230
496 SCREW - M/P (M4*L.12) 4 |002-210-003 571 WASHER - A (D32.2*D24.2*1) 2 |080-430-200
497 SCREW INSERT 7 |000-076-820  |572 BEARING 4 |E875-572
498 SIDE COVER BRACKET 2 |E875-498 573 ZERK FITTING 2 |E86-023
499 SCREW - M/P (M5*L12) 12 [002-210-031 |574 SCREW - P (M4*P0.7*L6) 4 1002-211-076
500 SMALL COVER BRACKET 1 E875-500 575 STRIDE ADJUST COVER 2 E875-575
503 SCREW - M/P (M4*L.25) 1 ]002-210-005 577 STRIDE ARM AXLE 2 |8300-20
504 SCREW - B/H (M5*P0.8*L10) 5 1002-205-510 581 SCREW - M/H (M5*L16) 4 |002-203-052
505 SCREW CLIP - (M4-L16) 2 1250-111 582 FOOT PEDAL - RIGHT 1 E83-96
507 STICKER - ROUND 2 |E875-507 582R |FOOT PEDAL CUSHION - RIGHT 1 |E822-069
508 SIDE COVER STICKER - L 1 |E875-508 583 SCREW - P (M5*P0.8*.12) 4 ]002-211-255
509 SIDE COVER STICKER - R 1 |E875-509 584  |WASHER - F (D13*D5.2*T1.0) 4 [003-301-012
521 SCREW - B/H (M6*P1.0*L.15) 2 |002-205-614  |585 PEDAL SUPPORT PLATE 2 |182-010-243
522  |WASHER - SU (D20*D7*T2.0) 2 |E822-034B 586 PEDAL CARRIAGE FRAME 1 [182-450-81K
524 STICKER - RIGHT 4 |000-063-047  [587 NUT - H/N (M8) 2 |001-101-080
526  |AXIS COVER 2 |E875-526 588 ROLLER SPACER 4 |080-430-340
527 SCREW - P (M5*P0.8*15) 2 |002-211-256  |589 GUIDE ROLLER 2 |E850-216
528 SCREW - M/H (M8*P1.25*L15) 4 |C572R-132 590 SCREW CLIP 4  [182-010-250
529  |WASHER - SP (M8) 4 [003-302-010  [591 PEDAL SUPPORT CUSHION - GREEN 2 |082-031-013
531 SCREW - P (M4*P0.7*L8 ) 12 [002-211-223  |592 SCREW - M/H (M6*P1.0*L16) 4 ]002-203-021
537 NUT - H/N (M10) 2 |001-101-030 [593 GUIDE ROLLER BUSHING 2 |E875-593
538 |WASHER - F (D21*D10.5*T2) 2 |003-301-001 [594 BUSHING 4 |E822-275
539 ROLLER SPACER 4 |080-915-010 [595 ROLLER BUSHING 2 |8300-92
540 ROLLER 2 |E875-540 596 BOLT & NUT 2 |082-013-090
541 NUT - H/N (M10) 2 |001-101-030 [597 NUT - H/N (M5*P0.8) 4 ]001-101-070
542  |WASHER - F (D21*D10.5*T2) 2 ]003-301-001 [598 |[WASHER - F (D13*D6*t2.0) 4 ]003-301-045
543 BUSHING 4 |000-004-928  [599 BUSHING 4 ]000-004-900
543T |SCREW - H (M8*P1.25*.17) 4 |002-240-817  [600 FOOT PLATE AXLE 2 |082-013-071
543U |BUSHING 4 |087-513-240 [604 |WIRE - DISPLAY TO STRIDE 1 |E875-604
543V |BUSHING 4 |000-004-481 [605 |WIRE - STRIDE HARNESS LEFT 1 |080-927-040
545 SHOULDER COVER A - RIGHT 1 |E875-545 606 |WIRE - STRIDE HARNESS LEFT 1 |E872-129
546 SNAP RING - (STW-25) 2 |004-401-007 |607 SHOULDER COVER B - LEFT 1 |E875-607
547 WASHER - A (D32.2*D24.2*T1) 4  |080-410-230 609 SCREW - P/M (M4*L16) 4 |002-210-013
548 |WASHER - W (D33*D26) 4 |003-303-004 |[614 STICKER - LEVEL 1 |E875-614
Page 3 of 4

partsorders@gosportsart.com



Sporis/rt -

ELLIPTICAL - LED - ECO POWR

SELF-GENERATING

2/14/17

BBL  Description QTY Part Number BBL Description QTY Part Number
617 |WIRE - LEVEL BUTTON 1 [805P-32 784 HANDLE SET - LEFT 1 |E875-784
618 HTR CONTACT PAD 2 |Ese6-27 785 LEVEL SWTICH - LEFT 1 |E875-785
619 RUBBER HANDLE - LEFT 1 |E875-619 786 STRIDE MOTOR - LEFT 1 [805P-12
620 SHOULDER COVER A - LEFT 1 |E875-620 787 ROLLER AXLE 2 |182-391-230
630 STICKER - LEFT 4 |000-063-046  |788 GUIDE ROLLER 2 |8300-19
631 SCREW - M/H (M5*L16) 4 |002-203-052  [789 SHOULDER COVER - LEFT 1 |E875-789
632 FOOT PEDAL - LEFT 1 |E83-30 790 PEDAL SUPPORT PLATE 2 |E83-31
632R |FOOT PEDAL CUSHION - LEFT 1 |E822-282 791 PEDAL SUPPORT CUSHION - GREEN 2 |E875-791
633 PEDAL CARRIAGE FRAME 1 [182-450-81K  |792 BOLT & BUSHING 2 |E880-47
701 DISPLAY ASSEMBLY - COMPLETE 1 |G875-701 793 GUIDE ROLLER BOLT & NUT 2 |181-891-270
701A |DISPLAY ASSEMBLY - COMPLETE - 900MHz | 1  [188-191-011  |795 GUIDE ROLLER 2 |187-591-950
702 DISPLAY ASSEMBLY - FRONT 1 |G875-702 796 PEDAL SUPPORT PLATE AXLE 2 |E83-32
703 ENTERTAINMENT CAP 1 |Cc575U-703 797 PEDAL CARRIAGE BOLT 1 |182-391-280
704 FLIP TOP 1 |C575U-704 798 ROLLER COVER SET - LEFT 2 |E875-798
707 DISPLAY BOARD W/ PROGRAM 1 |G575U-707 799A |PEDAL CARRIAGE ASSEMBLY (NEW STYLE) |2 |182-391-402
708 HEADPHONE JACK 1 |T652-448 800 LINKAGE KNUCKLE ASSEMBLY 2 |182-391-420
708A |HEADPHONE JACK - V2.0 1 |158-691-080  |801 STRIDE ARM ASSEMBLY - RIGHT 1 |187-591-110
709 DISPLAY FRONT & OVERLAY - OLD 1 |G875-709 802 STRIDE ARM - RIGHT 1 |E875-802
709A |DISPLAY FRONT & OVERLAY - NEW 1 [188-191-091  |803 HANDLE SET - RIGHT 1 |E875-803
710 DISPLAY OVERLAY (2 PC) - OLD 1 |G875-710 804 STRIDE SWTICH - RIGHT 1 |E875-804
710A |DISPLAY OVERLAY (2 PC) - NEW 1 [188-191-101 |805 STRIDE MOTOR - RIGHT 1 [805P-05
713 DISPLAY ASSEMBLY - BACK 1 |G875-713 806 SHOULDER COVERS - RIGHT 1 |E875-806
714 SCREW & BUSHING 4 |C575U-714 807 SUPPORT COVERS - REFT 1 E875-807
716 AIR VENT SET 1 |C575U-716 808 ROLLER COVERS - RIGHT 1 E875-808
717 FAN ASSEMBLY 1 |C575U-717 809 SUPPORT FRAME - RIGHT 1 E875-809
718 FAN COVER SET 1 |C575U-718 T701 |HARDWARE KIT 1 |G875-T701
735 POWER SWITCH ASSEMBLY 1 |G875-735 Z01 IPOD KIT 1 |[SALES
736 |A/V INPUT BRACKET 1 |E875-736 202  |SAWELL+ 1 |[SALES
740 REAR CENTER COVER 1 |E875-740
741 REAR COVER - LEFT 1 |E875-741
742 REAR COVER BRACKET 2 |E875-742
743 REAR COVER - RIGHT 1 |E875-743
744 SPINDLE CRANK 2 |E872-435
745 SPINDLE WEDGE PIN 2 |181-891-250
746 SPINDLE 1 |E880-59
749 TRANSPORT WHEEL & AXLE 2 |C570R-48
750 LEVELLER 2 |DF-102-028
751 STRIDE RAIL BOLT 2 |E83-97
752 STRIDE RAIL 2 |E880-51
753 STRIDE RAIL LINKAGE BOLT 2 |E880-57
754 STRIDE LINKAGE BAR - LEFT 1 |E880-56
755 STOPPER 2  |A916-37
756 LINKAGE BOLT ASSEMBLY 2 |805P-40
757 LEVELER FOOT 2 |G572U-429
758 STRIDE LINKAGE BAR - RIGHT 1 |E880-93
759 PEDESTAL COVER - UPPER 1 |E875-759
760 IDLER PULLEY 1 |E875-760
780 SUPPORT ARM - LEFT 1 |E875-780
781 SUPPORT COVERS - LEFT 1 |E875-781
782 STRIDE ARM ASSEMBLY - LEFT 1 |187-591-820
783 STRIDE ARM - LEFT 1 |E875-783

Page 4 of 4

partsorders@gosportsart.com



<

Hwner s manual

0P TION

X

N

N

Grease gun kit

@ . MRC

OPTION

I

Maintenance

grease and oil

No. Diogram Tool Needed
1 EAW-F102B LED
c EAW-F102C
3 EAW-F101D
4 | CAR-FI01F OPTION
S | TBK-FI101E OPTION
6 EAW-F101E UPTION
4]

SA WELL+
El

CHANGE CHANGE DESCRIPTIDN CHANGE NAME UNITS MM |SALES BLOW UP DIAGRAM EIDAGRAM FAW-F102A-A
DATE NLI. ‘
SpontsAte I CET
FUTNESS VERSION | AQ MODEL
RESTRICTED USAGE VERIFIED
PLEASE JON'T FORVARD 10 ANYONE VHD TSN'T AUTHIRIZED | BY retn | 1714




LD

[aa}
|
[aa)]
/A
O | L
~—
L
e
=~
<C | O
Ll [
- _
3 =
o]
2o W
A Z
=
I
I
G)
I
—
A
a
)
=
=)
|
m
%)
E >
I <
%)

o
S| 4| QS
= il
n g

O
TVIM.I.
= | = | 8| =
5|e |yl g

=z A
= > o
MNnB 7 m
A <

LAl

S0l

RESTRICTED USAGE

PLEASE DONT FIRVARD T0 ANYONE WHD ISNT AUTHIRIZED

NAME
MEX

CHANGE
NL.
02-20141036M
02-20141036T

CHANGE DESCRIPTION

2016.01.14 @Eﬁﬂv WAR ZE&RU




CHANGE DESCRIPTION NAME UNITS SALES BLOW UP DIAGRAM | SR 1 ey E10p0 -
DRAWN
/A e B @ R @E@@T@%@ BY ary G875-LED
/i ExwEsEr rQ@O@O0E w731 e CESTRICTED USAGE v veRsio MODEL
PLEASE DIN'T FURVARD TN ANYONE WHD ISN'T AUTHORIZED | BY RATIO




EAW-F101D-B
E873/G875

. _
< =
)
<o =
== >
=
<
oY
G
<
—
A
o
=)
=
O
L
m
1%
E >
I >
1%
~—
> M| =
S| |
o =
Sl lgl| F
Z |5 | 8| <
D VR
=z A
L
N oo
< m = M
o L
A >

SIp

CIRISAlE,

RESTRICTED USAGE

PLEASE DONT FIRVARD T0 ANYONE WHD ISNT AUTHIRIZED

NAME
RSHE
EUGHL

RX

CHANGE
NO.

CHANGE DESCRIPTIUN
A \E K BV BT e e et

Zééﬂ741A|},’gz\é¢|794A| AB(794A| B[ 799A] | BB

ﬁ%ﬁi‘é

2016.05.09

2016.06.07

2016.12.07




	G875.pdf
	CAQ-F101F-A1(SA_WELL+) (27)
	EAW-F101D-B2(E875)(G875) (2)
	EAW-F101E-A2(E875 G875-O-TV)
	EAW-F102A-A0(G875)
	EAW-F102B-B0(G875)
	EAW-F102C-B0(G875)
	TBK-F101E-B0(iPod) (2)




